XP140A(1T6GQC140) Part lllustrations

&

=—36

t60 56

& S @& 58

i NM 59
=Y

s =

& =779
1 49

NO Part number Name Qty
1 100011262-0003 Bolt, M6x14 9
2 100002308 Valve Cover 1
3 100010174 Gasket, Valve Cover 1
4 100004421 Rocker Arm Assembly 2
5 100004468 Rocker Arm Base 1
6 100004579 Valve Spring Seat 2
7 100004564 Valve Spring 2
8 100004599 Intake Valve Seal 1
9 100004520 Intake Vavle 1
10 100004543 Exhaust Valve 1
11 100002461-0001 Bolt, M8x54 4
12 100011463-0002 Nut, M6 8
13 100006826 Muffler Guard 1
14 100006278 Muffler 1
15 100006523 Gasket, Muffler 1
16 100010349 Stud, M6x76 2
17 100009378 Spark Plug 1
18 100002370 Cylinder Head 1
19 100010348 Stud, M6x87 2
20 100005553 Gasket, Carburetor Insulator 1
21 100005596 Insulator 1
22 100005920 Gasket, Carburetor 1
23 100005233 Carburetor 1
24 100005946 Gasket, Air Filter 1
25 100004657 Air Filter Assembly 1




26 100004987 Air Filter Base 1
27 100004763 Air Filter Element 1
28 100004836 Air Filter Cover 1
29 100005668 Primer 1
30 100010202 Gasket, Cylinder Head 1
31 100010558 Pin, ¢10%x16 2
32 100004391 Push Rod 2
33 100004261 Tappet 2
34 100003235 Piston Ring Set 1
35 100003067 Piston 1
36 100003220 Circlip 2
37 100003118 Piston Pin 1
38 100003441 Connecting Rod Assembly 1
39 100010259 Gasket, QOil Filter 1
40 100004052 Breather Cover 1
41 100007218-0001 Recoil Starter 1
42 100007604 Blower Housing 1
43 100010306 Stud, M6x75 2
44 100010307 Stud, M6x73 1
45 100011462-0001 Nut, M14x1.5 1
46 100009499 Flywheel 1
47 100011268-0003 Bolt, M6x25 2
48 100009234 Ignition Module 1
49 100011260-0005 Bolt, M6x10 5
50 100007139 Shield 1
51 100017639 Oil Seal, @20x@42x7 1
52 100008440 One-way Valve Spring 1
53 100004085 Breather Valve 1
54 100009612 Brake Assembly 1
55 100009647 Brake Spring 1
56 100008754 Fuel Cap 1
57 100008938 Damping Pad 1
58 100010438 Washer, ¢6.5x1.5xp25 2
59 100008937 Damping Pad 2
60 100008688 Fuel Tank 1
61 100004219 Bush, ¢6.5x@10x19 1
62 100010308 Stud, M6x68 1
63 100002621 Crankcase 1
64 100009020 Fuel Filter 1
65 100005136 Clamp 2
66 100017745 Fuel Hose, ©6.3xp12.5%x260 1
67 100000671 Clip 1
68 100007911 Idle Spring 1
69 100007946 Throttle Linkage 1
70 100008032 Choke Lever 1
71 100007971 Governor Gear Shaft 1
72 100017630 Oil Seal, p6xp11x4 1
73 100007986 Cotter Pin 1
74 100054663 Governor Lever 1
75 100007837 Governor Spring 1
76 100004221 Bush, ¢6.5x@10x24 1
77 100050780 Governor Gear Bracket Assembly 1
78 100011271-0003 Bolt, M6x35 1
79 100008218 Governor Gear Bracket Cover 1
80 100010144 Gasket, Crankcase 1




81 100002827 Breather Hose 1
82 100003576 Crankshaft 1
83 100010577 Woodruff Key 1
84 100003467 Drive Timing Gear 1
85 100010527-0001 Washer, 925.4x1x@34 1
86 100010459 Washer, 10%x1.5%@16 1
87 100010272 Earth Bolt 1
88 100010554 Pin,@9%14 1
89 100011269-0003 Bolt, M6x28 8
90 100004110-0006 Dipstick 1
91 100004142 O-Ring, Dipstick 1
92 100004141 O-Ring, Dipstick 1
93 100008451 Governor Gear Mounting Plate 1
94 100008289 Governor Gear 1
95 100004279 Camshaft 1
96 100010544 Pin, ¢7x14 1
97 100002948 Crankcase Cover 1
98 100017617 Oil Seal, ¢25x(38x7 1




